ANNEX
FCC Part 15C Test Report
FCC ID: 2AX0OG-JT-EL

Applicant: Changzhou Jutai Electronic Co., Ltd
Address: No.8 Longfa Road, Xinbei District, Changzhou, Jiangsu 213031, China
Manufacturerl.: Changzhou Jutai Electronic Co., Ltd
Address: No.8 Longfa Road, Xinbei District, Changzhou, Jiangsu 213031, China
Manufacturer2: RAINBOW LIGHTING CO., LTD.

. HI-PARK (S.E.Z) (National Road 1 146.5 KM ), SANGKAT CHROK MTEASE, BAVET CITY
Address: ;

SG, Cambodia

EUT: LED CONTROLLER

Trade Mark: CZJ UTA' ®

JT-EL/FC050V2000-H15, JT-EL/FC050V1500-H15, JT-EL/FC050V1000-H15,

Model Number: JT-EL/FCO50V0500-H15

Date of Receipt: Aug. 04, 2023

Test Date: Aug. 04, 2023 - Aug. 14, 2023

Date of Report: Aug. 14, 2023

Prepared By: Shenzhen DL Testing Technology Co., Ltd.

Address: 101-201, Building C, Shuanghuan, No.8, Baoging Road, Baolong Industrial Zone, Baolong
' Street, Longgang District, Shenzhen, Guangdong, China

Applicable FCC PART 15 C 15.247

Standards: ANSI C63.10:2013

Test Result: Pass
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Duty Cycle

Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB)
NVNT b 2412 Antl 97.3 0.12
NVNT b 2437 Antl 97.28 0.12
NVNT b 2462 Antl 97.33 0.12
NVNT o] 2412 Antl 84.98 0.71
NVNT g 2437 Antl 85.3 0.69
NVNT g 2462 Antl 85.23 0.69
NVNT n20 2412 Antl 97.53 0.11
NVNT n20 2437 Antl 97.63 0.1
NVNT n20 2462 Antl 97.51 0.11
NVNT n40 2422 Antl 95.32 0.21
NVNT n40 2437 Antl 95.31 0.21
NVNT n40 2452 Antl 95.27 0.21
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Duty Cycle NVNT g 2412MHz Antl
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Duty Cycle NVNT n20 2412MHz Antl
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Duty Cycle NVNT n40 2422MHz Antl
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Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT b 2412 Antl 16.193 0.12 16.313 30 Pass
NVNT b 2437 Antl 16.486 0.12 16.606 30 Pass
NVNT b 2462 Antl 15.885 0.12 16.005 30 Pass
NVNT g 2412 Antl 14.695 0.71 15.405 30 Pass
NVNT o] 2437 Antl 15.243 0.69 15.933 30 Pass
NVNT g 2462 Antl 14.319 0.69 15.009 30 Pass
NVNT n20 2412 Antl 14.16 0.11 14.27 30 Pass
NVNT n20 2437 Antl 14.348 0.1 14.448 30 Pass
NVNT n20 2462 Antl 14.623 0.11 14.733 30 Pass
NVNT n40 2422 Antl 14.868 0.21 15.078 30 Pass
NVNT n40 2437 Antl 15.952 0.21 16.162 30 Pass
NVNT n40 2452 Antl 15.309 0.21 15.519 30 Pass
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Power NVNT b 2412MHz Antl
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Power NVNT g 2412MHz Antl
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Power NVNT n20 2412MHz Antl
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Power NVNT n40 2422MHz Antl
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-6dB Bandwidth

Condition Mode Frequency (MHz) Antenna -6 dB Bandwidth (MHz) Limit -6 dB Bandwidth (MHz) Verdict
NVNT b 2412 Antl 8.643 0.5 Pass
NVNT b 2437 Antl 8.423 0.5 Pass
NVNT b 2462 Antl 6.67 0.5 Pass
NVNT g 2412 Antl 16.068 0.5 Pass
NVNT g 2437 Antl 15.08 0.5 Pass
NVNT g 2462 Antl 15.022 0.5 Pass
NVNT n20 2412 Antl 16.35 0.5 Pass
NVNT n20 2437 Antl 12.653 0.5 Pass
NVNT n20 2462 Antl 13.842 0.5 Pass
NVNT n40 2422 Antl 26.362 0.5 Pass
NVNT n40 2437 Antl 31.307 0.5 Pass
NVNT n40 2452 Antl 35.13 0.5 Pass
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-6dB Bandwidth NVNT b 2412MHz Antl
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-6dB Bandwidth NVNT b 2462MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
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-6dB Bandwidth NVNT g 2412MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
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-6dB Bandwidth NVNT g 2462MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
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-6dB Bandwidth NVNT n20 2412MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
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= Keysight Spectrum Analyzes - Gecupied BW.
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Transmit Freq Error -26.767 kHz % of OBW Power 99.00 %
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-6dB Bandwidth NVNT n20 2462MHz Antl

N N GN 05:54:34 PM Aug 07,
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= Keysight Spectrum Analyzes - Gecupied BW.
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#Res BW 100 kHz #VBW 300 kHz Sweep 3.333 ms
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Transmit Freq Error 14.897 kHz % of OBW Power 99.00 %
x dB Bandwidth 13.84 MHz x dB -6.00 dB
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-6dB Bandwidth NVNT n40 2422MHz Antl

B
N N N 05:56:17 PMAug 07, 2023
Center Freq: 2.422000000 GHz Radio Std: None
s Trig: FreeRun AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS
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= Keysight Spectrum Analyzes - Gecupied BW.
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-6dB Bandwidth NVNT n40 2437MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
RL

3 - NSE:IN N 05:58:01 PMAug 07,
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None
s~ Trig: Free Run Avg|Hold: 1001100

AFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr3

Ref Offset 7.056 dB
Ref 27.05 dBm

Al

" wM’m\wwh\»-uW\w-“me‘«uw«ky\-*m,.wm'-.-.wlm‘umw{.&ad
V"

e
y
el

Center 2.437 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 6 ms
Occupied Bandwidth Total Power 20.1 dBm
35.851 MHz
Transmit Freq Error -69.124 kHz % of OBW Power 99.00 %
x dB Bandwidth 31.31 MHz x dB -6.00 dB

-6dB Bandwidth NVNT n40 2452MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.

RL RE
Center Freq 2.452000000 GHz

N N GN 05:59:46 PM Aug 07, 202
Center Freq: 2.452000000 GHz Radio Std: None

s Trig: FreeRun AvglHold: 100100

AFGain:Low #Atten: 30 dB Radio Device: BTS

MKr3 2.469481 GHz

Ref 27.01 dBm 54318 dBm

] 3
i Mﬂlﬂ'wlmﬂ\lﬂw‘mlwwﬂ'ﬂhwu ,..-.»-"..-"L-.fh.»m-‘nmeJm.l-.vJ“JW n'w"
f |

A
——

#Res BW 100 kHz #VBW 300 kHz Sweep 6 ms
Occupied Bandwidth Total Power 19.2 dBm
35.862 MHz

Transmit Freq Error -83.487 kHz % of OBW Power 99.00 %
x dB Bandwidth 35.13 MHz x dB -6.00 dB

sG Tgstarus

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 16 of 42



Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT b 2412 Antl 13.08458639
NVNT b 2437 Antl 12.43039645
NVNT b 2462 Antl 12.11510626
NVNT g 2412 Antl 16.47246101
NVNT g 2437 Antl 16.2826922
NVNT g 2462 Antl 16.22686127
NVNT n20 2412 Antl 17.69393807
NVNT n20 2437 Antl 17.47160029
NVNT n20 2462 Antl 17.34978972
NVNT n40 2422 Antl 35.84012049
NVNT n40 2437 Antl 35.97763587
NVNT n40 2452 Antl 35.98528925

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 17 of 42



OBW NVNT b 2412MHz Ant1

= Keysight Spectrum Analyzes - Gecupied BW.

GN 05:40:53 PM Aug 07,
Freq: 2.412000000 GHz Radio Std: None
ig: Free Run AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

RL RE
Center Freq 2.412000000 GHz

Ref Offset 7.06 dB
Ref 27.06 dBm

. Kndiote .
.‘la,wwd""’"”"’"" e nr—hu,_“_m“““

e

At TR

Center 2.412 GHz ] Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 23.0 dBm
13.085 MHz

Transmit Freq Error 246.92 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.59 MHz x dB -26.00 dB

OBW NVNT b 2437MHz Ant1

= Keysight Spectrum Analyzes - Gecupied BW.
RL

N N GN 05:42:10 PM Aug 07,
Center Freq: 2.437000000 GHz Radio Std: None

s~ Trig: Free Run AvglHold: 100100

AFGain:Low #Atten: 30 dB Radio Device: BTS

Cerer Freq 2.437000000 GHz

Ref Offset 7.056 dB
Ref 27.05 dBm

At i
g bl
Y L
o

Center 2.437 GHz ] Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 23.5dBm
12.430 MHz

Transmit Freq Error -5.801 kHz % of OBW Power 99.00 %

x dB Bandwidth 16.21 MHz x dB -26.00 dB

6N 05:44:24 PMAUG 07,

Freq: 2.462000000 GHz Radio Std: None
s~ Trig: Free Run AvglHold: 100100

AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7 dB
Ref 27.00 dBm

B e Y
A
st

1 "

™
ey

Center 2.462 GHz ] ) Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 22.6 dBm
12.115 MHz

Transmit Freq Error 51.428 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.43 MHz x dB -26.00 dB

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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OBW NVNT g 2412MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW. -

Rl 05:45:45 PM AU 07,
Center Freq 2.412000000 GHz

Freq: 2.412000000 GHz Radio Std: None
ig: Free Run Avg|Hold: 1001100
#AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.06 dB
Ref 27.06 dBm

f,,.,v-‘\_‘.,-\.\.w,(np,ww.»..ww
o b

y.

N
W

! i
. P ¥ Mol Yt

Center 2.412 GHz ] Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.9 dBm
16.472 MHz

Transmit Freq Error 72.235 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.61 MHz x dB -26.00 dB

OBW NVNT g 2437MHz Ant1

= Keysight Spectrum Analyzes - Gecupied BW.
RL

Cerer Freq 2.437000000 GHz

N N GN 05:48:22 PM Aug 07,
Center Freq: 2.437000000 GHz Radio Std: None
s~ Trig: Free Run AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.056 dB
Ref 27.05 dBm

JRTPSSTSEN A Y e e
e i W

Lo Nty 0

Center 2.437 GHz ] Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms
Occupied Bandwidth Total Power 20.4 dBm
16.283 MHz
Transmit Freq Error -7.590 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.24 MHz x dB -26.00 dB

GN 05:49:44 PMAug 07,
Freq: 2.462000000 GHz Radio Std: None
ig: Free Run AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7 dB
Ref 27.00 dBm

| e

Center 2.462 GHz
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.5 dBm
16.227 MHz

Transmit Freq Error 18.849 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.00 MHz x dB -26.00 dB

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 19 of 42



OBW NVNT n20 2412MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW. -

Rl 05:51:20 PMAUG 07,
Center Freq 2.412000000 GHz

Freq: 2.412000000 GHz Radio Std: None
ig: Free Run Avg|Hold: 1001100
#AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.06 dB
Ref 27.06 dBm

B T e ke e

—
e “..u,‘*,,.y'.,rww-"

Center 2.412 GHz ] Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms
Occupied Bandwidth Total Power 19.8 dBm
17.694 MHz
Transmit Freq Error 94.350 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.62 MHz x dB -26.00 dB

OBW NVNT n20 2437MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
RL

Cerer Freq 2.437000000 GHz

N N GN 05:52:54 PM Aug 07,
Center Freq: 2.437000000 GHz Radio Std: None
s~ Trig: Free Run AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.056 dB
Ref 27.05 dBm

P | AN e 4
it ok oV N

A
oyt o
L ekl . L.’,wl S Nl

Center 2.437 GHz Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms
Occupied Bandwidth Total Power 20.1 dBm
17.472 MHz
Transmit Freq Error -30.746 kHz % of OBW Power 99.00 %
x dB Bandwidth 19.74 MHz x dB -26.00 dB

OBW NVNT n20 2462MHz Antl

[ Keysight Spectrum Analyzes - Gccupied BW |-
. N GN 05:54:24 PM Aug 07,
Freq: 2.462000000 GHz Radio Std: None

ig: Free Run AvglHold: 100100
AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7 dB
Ref 27.00 dBm

ool Cveerh
PPN T AT A T S P
et A i

J bl Wb,
;l-'.\,."‘haihlﬂ\'J3' L o

Center 2.462 GHz Span 30 MHz|
#Res BW 200 kHz #VBW 620 kHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.2 dBm
17.350 MHz

Transmit Freq Error 31.131 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.52 MHz x dB -26.00 dB

Page 20 of 42
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OBW NVNT n40 2422MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW. =

Rl 05:56:07 PMAUG 07,
Center Freq 2.422000000 GHz

Center Freq: 2.422000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100
#AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.06 dB
Ref 27.06 dBm

| M.mv«uvwwmmw

g

Center 2.422 GHz ] Span 60 MHz|
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.5 dBm
35.840 MHz

Transmit Freq Error 158.61 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.07 MHz x dB -26.00 dB

sG Tgstarus

OBW NVNT n40 2437MHz Antl

= Keysight Spectrum Analyzes - Gecupied BW.
RL 5

N N GN 05:57:50 PM Aug 07, 2
Center Freq: 2.437000000 GHz Radio Std: None

s~ Trig: Free Run AvglHold: 100100

AFGain:Low #Atten: 30 dB Radio Device: BTS

Cerer Freq 2.437000000 GHz

Ref Offset 7.056 dB
Ref 27.05 dBm

A’

A
e 1)

Center 2.437 GHz ] Span 60 MHz|
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 19.6 dBm
35.978 MHz

Transmit Freq Error -30.323 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.06 MHz x dB -26.00 dB

sG Tgstarus

OBW NVNT n40 2452MHz Antl
[ Keysight Spectrum Analyzes - Gccupied BW |

Rl 5 05:59:34 PMAUG 07,
Center Freq 2.452000000 GHz

Center Freq: 2.452000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 1001100
#AFGain:Low #Atten: 30 dB Radio Device: BTS

Ref Offset 7.01 dB
Ref 27.01 dBm

Center 2.452 GHz
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.333 ms

Occupied Bandwidth Total Power 18.8 dBm
35.985 MHz

Transmit Freq Error -48.193 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.37 MHz x dB -26.00 dB

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 21 of 42



Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Reading(dBm) | duty cycle factor(dB) | Max PSD (dBm) | Limit (dBm) | Verdict
NVNT b 2412 Antl -15.665 0.12 -15.55 8 Pass
NVNT b 2437 Antl -15.152 0.12 -15.03 8 Pass
NVNT b 2462 Antl -16.106 0.12 -15.99 8 Pass
NVNT g 2412 Antl -19.673 0.71 -18.96 8 Pass
NVNT g 2437 Antl -18.668 0.69 -17.98 8 Pass
NVNT g 2462 Antl -19.396 0.69 -18.71 8 Pass
NVNT n20 2412 Antl -19.7 0.11 -19.59 8 Pass
NVNT n20 2437 Antl -19.189 0.1 -19.09 8 Pass
NVNT n20 2462 Antl -19.953 0.11 -19.84 8 Pass
NVNT n40 2422 Antl -19.244 0.21 -19.03 8 Pass
NVNT n40 2437 Antl -20.586 0.21 -20.38 8 Pass
NVNT n40 2452 Antl -21.563 0.21 -21.35 8 Pass

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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PSD NVNT b 2412MHz Antl

= Keysight Spectrum Analyzes - Swept SA

RL
Center Freq 2.412000000 GHz
PNO: Fast ~#—
IFGain:Low

Ref Offset 7.06 dB
Ref 20.00 dBm

#VEBW 10 kHz*

sG [ sTATUs

N 06:08:20 PM Aug 07,
Avg Type: RMS A

Trig: Free Run Avg|Hold: 100100

#Atten: 30 dB

Span 30.00 MHz,
Sweep 4.084 s (20001 pts

PSD NVNT b 2437MHz Antl

= Keysight Spectrum Analyzes - Swept SA
RL

Cerer Freq 2.437000000 GHz
PNO: Fast ~#—
IFGain:Low

Ref Offset 7.05 dB
Ref 20.00 dBm

#VEBW 10 kHz*

sG [ sTATUs

Avg Type: RMS

Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

Mkr1 2.437 828 0 GHz
-15.152 dBm

Span 30.00 MHz,
Sweep 4.084 s (20001 pts

PSD NVNT b 2462MHz Antl

= Keysight Spectrum Analyzes - Swept SA

RL RE
Center Freq 2.462000000 GHz

PNO: Fast ~—
IFGain:Low

Ref Offset 7 dB
Ref 20.00 dBm

Center 2.46200 GHz
#Res BW 3.0 kHz

#VEBW 10 kHz*

Avg Type: RMS
Trig: Free Run Avg|Hold: 1001100

#Atten: 30 dB

Span 30.00 MHz,
Sweep 4.084 s (20001 pts

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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PSD NVNT g 2412MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.412000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2 -M

Ref Offset 7.06 dB
Ref 20.00 dBm

A M WWINW\*M'V W\" M f’\‘WWWW Wi V'MWW \’W\“

" MW{',N"\N \%WWM

Ce.nter 2.41200 GHz Span 30.00 MHz
#VEBW 10 kHz* Sweep 4.084 s (20001 pts

Msa STATUS

PSD NVNT g 2437MHz Antl

o
Center Freq 2.437000000 GHz o “Avg Type: RS

PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Aten: 30 dB

Mkr1 2.438 236 0 GHz
Ref Offset 7.05 dB
Ref 20.00 dBm -18.668 dBm

K
IIWﬂIJWM. VAR WA
I

™

A Y

Ce.nter 2.43700 GHz Span 30.00 MHz
#VEBW 10 kHz* Sweep 4.084 s (20001 pts

STATUS

PSD NVNT g 2462MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.462000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.462 268 5 GHz
Ref Offset 7 dB »
R;r znsj:nu dBm -19.396 dBm

1

|'||A MWNW“:P l/',’vﬂ.'ﬁ'\v"u""u"ﬂhfv'yWNNMA N‘ m A\Mﬁw‘

N\r‘
\\\

st ity

Ce.nter 2.46200 GHz Span 30.00 MHz
#VEBW 10 kHz* Sweep 4.084 s (20001 pts

STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com
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PSD NVNT n20 2412MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Rl NSEN ]

Center Freq 2.412000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.416 987 5 GHz
Ref Offset 7.06 dB
R;r znsj:nu dBm -19.700 dBm

1

M\JWW‘ N '.’\hmhnh N\M ﬁ\‘I'JTWN‘!’M’B"I”«HV'W JWU‘WU'
L] l’ll

e "t

Center 2.41200 GHz Span 30.00 MHz
#Res BW 3.0 kHz #VEBW 10 kHz* Sweep 4.084 s (20001 pts

sG [ sTATUs

PSD NVNT n20 2437MHz Antl

[ Keysight Spectrum Analyzer - Swept 54
RL RE NSEN N
Center Freq 2.437000000 GHz Avg Type: RMS

PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Aten: 30 dB

Mkr1 2.437 595 5 GHz
Ref Offset 7.05 dB
Ref 20.00 dBm -19.189 dBm

1

¢
A AT

Lt

Span 30.00 MHz
#VEBW 10 kHz* Sweep 4.084 s (20001 pts

sG [ sTATUs

PSD NVNT n20 2462MHz Antl

= Keysight Spectrum Analyzes - Swept SA

Rl NSEN ]

Center Freq 2.462000000 GHz Avg Type: RMS
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.461 371 5 GHz
Ref Offset 7 dB
R;r znsj:nu dBm -19.953 dBm

1

¢
AV AR A A
w,mﬂuﬂ."."'fv\\mf‘h‘y'\‘-ﬂ J\J ”‘“Nr”\“-“l"-"ﬂ‘ﬂl\’\WNv‘Mi‘,ﬂ.‘

L
i
/

" ;\,’\Wﬁ"u’mw

#VEBW 10 kHz*
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PSD NVNT n40 2422MHz Antl

= Keysight Spectrum Analyzes - Swept SA

07:21:25 PM A 07,

RL NSEIN )

Center Freq 2.422000000 GHz Avg Type: RMS
PNO: Fast ~+—  Trig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset 7.06 dB
Ref 20.00 dBm

Span 60.00 MHz
#VEBW 10 kHz* Sweep 8.168 s (40001 pts

sG [ sTATUs

PSD NVNT n40 2437MHz Antl

= Keysight Spectrum Analyzes - Swept SA
RL

Center Freq 2.437000000 GHz Avg Type: RMS
PNO: Fast ~+—  Trig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 30 dB

Ref Offset 7.05 dB Mkr1 2.4.

Ref 20.00 dBm

Span 60.00 MHz
#VEBW 10 kHz* Sweep 8.168 s (40001 pts

sG [ sTATUs

PSD NVNT n40 2452MHz Antl

= Keysight Spectrum Analyzes - Swept SA

RL % o 5
Center Freq 2.452000000 GHz Avg Type: RMS
PNO:Fast ~s- Trig: FreeRun AvglHold: 10110
IFGain:Low #Atten: 30 dB

2 4
Ref Offset 7.01 dB Mkr1 2.4i
Ref 20.00 dBm

WWMMWM

Center 2.45200 GHz Span 60.00 MHz
#Res BW 3.0 kHz #VEBW 10 kHz* Sweep 8.168 s (40001 pts

Test Report
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Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT b 2412 Antl -46.88 -30 Pass
NVNT b 2462 Antl -59.94 -30 Pass
NVNT g 2412 Antl -39.65 -30 Pass
NVNT g 2462 Antl -52.83 -30 Pass
NVNT n20 2412 Antl -32.27 -30 Pass
NVNT n20 2462 Antl -51.29 -30 Pass
NVNT n40 2422 Antl -34.81 -30 Pass
NVNT n40 2452 Antl -44.87 -30 Pass

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com

Email: service@dl-cert.com
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Band Edge NVNT b 2412MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

RL
Center Freq 2.412000000 GHz

Ref Offset 7.06 dB
Ref 20.00 dBm

Center 2.41200 GHz
#Res BW 100 kHz

PNO: Fast ——  Trig: FreeRun
IFGain:Low

#VBW 300 kHz

N 05:41:03 P!
Avg Type: Log-Pwr

Avg|Hold: 100100

#Atten: 30 dB

Mkr1

Span 30.00 MHz
Sweep 2.933 ms (1001 pts)

[sTATUS

Band Edge NVNT b 2412MHz Antl Emission

= Keysight Spectrum Analyzes - Swept SA
RL

Cerer Freq 2.377000000 GHz

Ref Offset 7.06 dB
Ref 20.00 dBm

b peh et

Start 2.32700 GHz
#Res BW 100 kHz

PNO: Fast ~»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

05:41:06 PM Aug 07,

Avg Type: Log-Pwr
Avg|Hold: 100100 ™

Mkr1 2.413 9 GHz
7.459 dBm

Ol N b

Stop 2.42700 GHz,
Sweep 9.600 ms (1001 pts)

#VBW 300 kHz

2.400 0 GHz
2.400 0 GHz
23999 GHz

Tgerams

Band Edge NVNT b 2462MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Center Freq 2.462000000 GHz

Ref Offset 7 dB
Ref 20.00 dBm

Center 2.46200 GHz

PNO: Fast ~»— Trig: FreeRun
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold: 100100

Mkr1 2.462 06 GHZ
8.590 dBm

Span 30.00 MHz

#VBW 300 kHz Sweep 2.933 ms (1001 pts))

Test Report
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Band Edge NVNT b 2462MHz Antl Emission

= Keysight Spectrum Analyzes - Swept SA

Rl NSEN ]

Center Freq 2.497000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.462 6 GH2
Ref Offset 7 dB
Ref 20,00 dBm 8.071 dBm
1

W

" Uy Py STUTR v a1 WP R

Start 2.44700 GHz Stop 2.54700 GHz,
#Res BW 100 kHz Sweep 9.600 ms (1001 pts)

53.131 dBm |
51,350 dBm |

T Tgerame

Band Edge NVNT g 2412MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA
RL R

Center Freq 2.412000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Ref Offset 7.06 dB Mkr1 2.416 98 GHz

Ref 20.00 dBm 3.660 dBm)

nbllvrw‘[:“—,, "

Center 2.41200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts))

Band Edge NVNT g 2412MHz Antl Emission

= Keysight Spectrum Analyzes - Swept SA

Rl NSEN ]

Center Freq 2.377000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Mkr1 2.417 0 GHz

Ref Offset 7.06 dB
Ref 20.00 dBm

TS P T

Stop 2.42700 GHz,
#VBW 300 kHz Sweep 9.600 ms (1001 pts)

417 0 GH B m
2.400 0 GHz -37.973 dBm |
2.400 0 GHz -37.973 dBm |
2.399 8 GHz -35.996 dBm |

Test Report
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Band Edge NVNT g 2462MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

- EEDN G 05:50:00P
Center Freq 2.462000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB

Ref Offset 7 dB Mkr1
Ref 20.00 dBm

Vi vl'lf.’ A

Center 2.46200 GHz Span 30.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms (1001 pts))

b [ sTATUs

Band Edge NVNT g 2462MHz Antl Emission

= Keysight Spectrum Analyzes - Swept SA
RL 5

05:50:03 PM Aug 07,

Center Freq 2.497000000 GHz Avg Type: Log-Pwr
PNO: Fast ~s— 1rig: FreeRun Avg|Hold: 100/100 T
IFGain:Low #Atten: 30 dB

Mkr1 2.463 3 GHz
Ref Offset 7 dB n
R:f 2(:qu dBm 3.961 dBm

1
!
N,

3

TSR RNT TS

Start 2.44700 GHz Stop 2.54700 GHz,
#Res BW 100 kHz Sweep 9.600 ms (1001 pts)

961 dBm
49310 dBm |
53,586 dBm |
48,887 dBm |

oo Terams

Band Edge NVNT n20 2412MHz Antl Ref

= Keysight Spectrum Analyzes - Swept SA

Cerer Freq 2.412000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»— Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Mkr1 2.417 01 GHZ
Ref Offset 7.06 dB .
Ref 20.00 dBm 3.855 dBm)

Center 2.41200 GHz Span 30.00 MHz
? #VBW 300 kHz Sweep 2.933 ms (1001 pts))
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